LF20001i-2 (BO720) = &4 B 4




E-1 %5404 CRANKCASE ASSY

Id PartNo PartName Description Quantity Price
E01-1 11110-A3211 it 2l 4 2HL A Crankcase subassembly 1
E01-2 11120-A3211 iy () il seal 1
E01-3 T910-0057 4h7KGB/T276 Bearing TM6204 1




E-2 s & A48
CRANKCASE COVER ASSY

Id PartNo PartName Description Quantity Price
E02-1 11211-A3211 HEAEEE Crankcase cover 1
E02-2 27400-A3210-0001  [#HliAfZ R H G Oil alert assy 1
E02-3 11114-A3210 HH A AR 28 Gasket,crankcase 1
E02-4 15510-A0710-0009 | WLV JLZH I Dipsick subassembly,oil 2
E02-5 24145-A3210-0001 [JEZEAR Crimping board 1
E02-6 11113-A0710 i 7 i D GH D8 < 14 Pin ®8x14 2
E02-7 T152-0013 Z1EGB/T16674 M6x20 Bolt M6x20 7
E02-8 T152-0054 122 GB/T16674 M6x16 Bolt M6x16 3




E-3 Rk KLk K
CYLINDER HEAD & CYLINDER HEAD COVE|

Id PartNo PartName Description Quantity Price
E03-1 T152-0025 INFIE L THEFEGB/T5789 M6x35 Bolt GB/T5789 M6x35 4
E03-2 12200-A3211-0001 |SELkFm4E Cylinder head cover Assy 1
E03-3 T210-0026 24T GB/T818 M3x6 nut bolt GB/T818 M3x6 3
E03-4 12217-A3210-0001 |32 = 55 4R 25 4 2 Labyrinth cover gasket 1
E03-5 12213-A3210-0001  [3R & 554K Labyrinth cover 1
E03-6 12212-A3210-0001 [T 3k 56 % 41 Pl Gasket, cylinder head cover 1
E03-7 T152-0123 N AR L THEFEGB/T5789 M6x50 Bolt GB/T5789 M6x50 4
E03-8 27100-A0220-0001 | NFEZE Spark plug 1
E03-9 18214-A1820-0001 [ XLIZF:GB/T900 M6x82 Stud GB/T900 M6x82 2
E03-10  [17218-A2120-0001 | ITRCELIEFEGB/T900 M6 X 100 Stud GB/T900 M6x100 1
E03-11 12100-A3211-0001 [SEISLH A Cylinder head Assy 1
E03-12  [11113-A0710-0001 |ph%h4H & & 748> 14 Set pin®8x 14 2
E03-13  [12121-A3210-0001 |S&EL:LEE B3 Gasket, cylinder head 1




E-4 Bifl J53E5%AT 4 CRANKSHAFT,
PISTON & CONNECTING

Id

PartNo PartName

Description Quantity| Price
E04-1 13110-A3211-0001 | il ZH 14 Crankshaft assy 1
E04-2 13120-A3210-0001  [Z#EAFZHAE Connect rod assy 1
E04-3 13311-A3210-0001 [;EZE Piston 1
E04-4 13313-A3210-0001 [ ZE 415 Pl Piston pin circlip 2
E04-5 13312-A3210-0001 [;EZEH Piston pin 1
E04-6 13400-A3210-0001 [FHEZEIAH S Piston ring set 1




E-5 MitahEAHE SITREBHE

9
COMBINATION OF CAM SHAFT &
VALVE ROCKER R g
—= '
b—i= o
= i
2z a) E;_F
Pt —%s
—& 7
=
< 10
oy .4 .- 1{:'
3 yrd
T, T
P il
L .
P 3—
Sﬂ 1) “: 2,
l ivm”l#l{é:l
Id PartNo PartName Description Quantity Price
E05-1 14100-A3210-0001 |fhfe4hsAc & Camshaft assy 1
E05-2 14420-A3210-0001 |34 =244 Piston pin circlip 1
E05-3 14315-A3210-0001 [ Tappet 2
E05-4 14411-A3210-0001 |37 Intake valve 1
E05-5 14412-A3210-0001 [HEXI] Exhaust valve 1
E05-6 14414A3210-0001  |S1]53# Valve spring 2
E05-7 14413A3210-0001 SITERE (—) Spring seat, exhaust valve 2
E05-8 14310-A3210-0001 | #EE A S Piston ring set 2
E05-9 14316-A3210-0001 |S 1 ]REE Woodruff key 1
E05-10 14210-A3210-0001  |HEAFLHAE Push rod assembly 2




E-6 {1k 28 5 A CARBURETOR ASSY

Id PartNo PartName Description Quantity Price
E06-1 17219-A3210-0001  |3E 13 Carburetor gasket 1
E06-2 16122-A3211-0001 [{b;hESHELL Connecting block 1
E06-3 16113-A3210-0001 |{E;MEFHH Carburetor gasket 1
E06-4 16100-A3210 o ¥ Carburetor Assy 1
E06-5 16126-A3210-0001 [{E;hEFIEMN Carburetor filter 1
E06-6 16621-A1110-0002 | H M (—) Outlet Pipe 1
E06-7 16622-A0710-0005 |78 & (—) Oil pipe clamp 1




8
E7 FAORERAM RIWRDBIE
AIR CLEANER ASSY &
RECOIL STARTER PARTS

2
Id PartNo PartName Description Quantity Price
E07-1 23100-A3211-0001 |RAFES) 2% A% RECOIL STARTER PARTS 1
E07-2 T152-0013 JN FAVE L THNEARE GB/TS5789 M6x20 Bolt GB/T5789 M6x20 4
E07-3 19143-A3210-0001 [JRS4 Waste gas pipe 1
E07-4 17200-A3210-0001 |[FEAEHE Intake pipe 1
E07-5 T311-0002 12 £EM6 GB/T6177.1 Nut M6 2
E07-6 17113-A3210-0001 |ZEJEE Air filter gasket 1
E07-7 19128-A3211-0001 [#EKE (=) Rubber band [ 1
E07-8 T240-0005 B BR4T GB/T845 bolt GB/T845 ST4.2 9
E07-9 18213-A3211-0001 | Sy Fairing 1
E07-10 19127-A3211-0001 [#EE (—) Rubber band I 1
E07-11 18234-A3211-0001 |FHiE (—) Fairing [ 1
E07-12  |T151-0005 ISRV L THNERE GB/T 16674 M8x16 Bolt GB/T5789 M8x16 2
E07-13  [T152-0054 JN AL THNEFE GB/TS5789 M6%16 Bolt GB/T5789 M6x16 3
E07-14  [19221-A3211-0001 | AUz 44 AR Fan shroud baffle 1




E-8 JH = #2044+ MUFFLER

Id PartNo PartName Description Quantity Price
E08-1 18000-A3211-0001 |;HEREK Muffler assy 1
E08-2 T311-0002 12 REM6 GB/T6177.1 Nut M6 2
E08-3 T152-0054 7N SHE S THEAEME X 16 Bolt M6x16 1




E-9 XE E¥THM
Fan & ROTOR PARTS

Id PartNo PartName Description Quantity Price
E09-1 31110-BO310-0004 |EF414% Stator Assy
E09-2 T152-0025 IEF:GB/T5789 M6x35 Bolt M6x35
E09-3 31120-BO310-0004 |14 4% Rotor comp

E09-4 23317-A0410-0001 [ ®FRIZELREM12x1.25

Nut M12x1.25

E09-5 19111-A3211-0001 | KE& XU

Generator fan

E09-6 23316-A3211-0001 |#2ZE

Starting flange

E09-7 T230-0007 IR5TGB/T70.1 M6x12

Bolt GB/T70.1 M6x12

=== =N |




E-10 ik Z:E 414 IGNITION COl

Id PartNo PartName Description Quantity Price
E10-1 T151-0013 I2F:GB/T16674 M6x20 Bolt M6x20 2
E10-2 27200-A3211-0001 | 55 K ZEFBI2H &5 (—) Ignition coil assy ( ) 1
E10-3 27120-A3211-0001 |fil R #5204 Trigger component 1
E10-4 T152-0054 12 F:GB/T5789 M6x16 Bolt M6x16 2




E-11 RFEHE

Fuel tank Assy

N (WD

=

Id PartNo PartName Description Quantity Price
Ell-1 16510-BO720 WA 4E A Fuel tank assy 1
El1-2 16560-BO710 TR~ A AT Oil level indicator 1
E11-3 16568-BO710 TR I A UL 2% Sight glass 1
El11-4 T151 N THNEFEM6X10 Bolt, M6x10 2
El1-5 16411-BO710 BRI 5 5 Fuel tank cover 1
E11-6 16915-BO710 BRIy Fuel tank hood 1
E11-7 16430-BO720 AR D8R A Fuel tank port locking assembly 1
E11-8 16610-BO710 TR A Filter cup assembly 1
E11-9 16911-BO710-0003 | VHFH = Fuel tank cushion 3
E11-10 16911-A1713 HER (—) Oil pipe clamp, I 1
El1-11 16621-BO720 HmE (—) Outlet Pipe, I 1




G-01 #ZHIHE 4 Control panel

Id PartNo PartName Description Quantity Price
GO1-1 31264-BO720 EREFER Connecting plate 1
GO01-2 T222 RN SR AT Cross slotted small pan head screw 6
GO1-3 31210-BO720-0002 |2 Th A 11 2 2544 Control panel 1
G01-4 T221 H BORE] -1 28 B 20 S A Tapping screw & plain washer 4




G-02% FEHLE - TR AL

Generator - Chassis

Id 32170-BT710 PartName Description Quantity Price
G02-1 31544-BO720 JRAL Chassis 1
G02-2 32454-BO710 J7 1% BE M6 Nut, M6 6
G02-3 35316-B0O310 P2 il % Controller 1
G02-4 T152-0019 INAE NS GB/T5789 M6x12 Bolt, M6x12 10
G02-5 32413-B0O720 WL ek o Frame cushion 4
G02-6 T311-0002 INAE R RIGB/T6177.1 M6 Nut, M6 4
G02-7 32170-BO710 RTIREE M5 Clip nut, M5 2
G02-8 32420-BO710 BLAH 3 E A AT Cushion A assy 4
G02-9 34131-BO720 e il 78 SR Controller bracket 1
G02-10  [31153-B9130 TEN A RIBEFEMS %12 Bolt, M5x12 4




G-03 & EALERF—A MK

Generator - Right side cover

Id PartNo PartName Description Quantity Price
G03-1 31555-BO720 A AR Guard, RH 1
G03-2 31609-BO720 HERZE e Boot, air inlet buffer 1
G03-3 31513-B9130 Vi T Washer 4
G03-4 T222 T RN SR ET Cross slotted small pan head screw 6




G-04 & FEHLEAF—HT 58 2K

Generator - Front fuel tank cover

Id

PartNo PartName Description Quantity Price
G04-1 31553-BO720 Hl 46 25 AR Front fuel tank cover 1
G04-2 16665-BO720 JB Pad 1
G04-3 32170-BO710 R FIEEE MS Clip nut, M5 5
G04-4 T222 AN SR ET Cross slotted small pan head screw 4
G04-5 16923-BO720 KACFE 7 Spark plug cover 1
G04-6 16911-BO710 THAR R B Fuel tank cushion 3
G04-7 16533-BO710 ZARIRE] M6 Screw, M6 3




G-05 & HHLERF - e A ZaAR

Generator - Rear fuel tank cover

Id PartNo PartName Description Quantity Price
G05-1 31554-BO720 J5 A8 AR Rear fuel tank cover 1
G05-2 31380-BO710 3ELIHRAEE Three-in-one switch 1
G05-3 16622-A0710-0011 [JHEFE (—) Oil pipe clamp, I 2
G05-4 31381-B0O720 — &I R At Three-in-one switch knob 1
G05-5 T210 125 GB/T818 M4x12 Screw, M4x12 1
G05-6 T241-0002 Ak 5 BUEETST4.2x12 Screw, ST4.2x12 4
G05-7 32170-BO710 KT UELE MS Clip nut, M5 5
G05-8 16533-BO710 ZALIRET M6 Screw, M6 3
G05-9 16911-BO710 THIAR I3RS HY Fuel tank cushion 3
G05-10  [16571-BO710 W 5% T % 34 P Sight glass seal ring 1
GO05-11  [16568-BO710 WS Sight glass 1




G-06 & FEHLERAF-AT IR

Generator - Front guard

- A A

Id PartNo PartName Description Quantity Price
G06-1 19116-BO720 [HERS Front guard 1
G06-2 T240-004 H BUR4T Screw, ST4.2x10 1
G06-3 15525-BO720 BILIHT TSR T 50 i Oil port baffle switch base 1
G06-4 31514-BO720 ML TR 3R il port guard 1
G06-5 15524-BO720 ML TSR I S TR il port baffle switch handle 1
G06-6 16533-B0O720 LHRHEEIME Screw, M5 2




G-07 K EHLEHF- 55 IR

Generator - Rear guard

Id PartNo PartName Description Quantity Price
G07-1 19117-BO720 Ja AR Rear guard 1
G07-2 91411-BO720 EES Ornament strip 1
G07-3 T222 TR /NELK IR AT Cross slotted small pan head screw 1
G07-4 16533-BO720 ZRMRETME Screw, M5 2




I
G-08 FENL R /MifF

Tools /Accessories

&

Id PartNo PartName Description Quantity Price
G08-1 31224 1k Plug 1
G08-2 92232-BO710 KACFEEE TN Spark plug wrench handle 1
GO08-3 92231-BO710 KACFEET Spark plug wrench 1
G08-4 92230-BO710 KACTEE A Spark plug wrench set 1
GO08-5 92213-B9130 122 7] Screwdriver 1
G08-6 31248-BO310 LRBS: e Safety management 1
G08-7 31263-B0O310 b 2R DC output line 1




